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Test Report Attachment

FCCID SWX-U7LR
ISED ID 6545A-U7LR
Equipment Under Test U7-LR

Test Report Serial Number | TR9916 01
Date of Tests 31 March 2025
Report Issue Date 11 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 RF Conducted NII-3

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 HE Mode

Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)

Emission Bandwidth 26 dB 5745.000 20.000000 | PASS
RF output power 5745.000 20.000000 | PASS
Power Spectral Density 5745.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 20.000000 | PASS
Tx Spurious Emission 5745.000 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 20.000000 | PASS
Power Spectral Density 5775.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 20.000000 | PASS
Tx Spurious Emission 5775.000 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 20.000000 | PASS
Power Spectral Density 5825.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 20.000000 | PASS
Tx Spurious Emission 5825.000 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 40.000000 | PASS
Power Spectral Density 5755.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 40.000000 | PASS
Tx Spurious Emission 5755.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 40.000000 | PASS
Power Spectral Density 5775.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 40.000000 | PASS
Tx Spurious Emission 5775.000 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 40.000000 | PASS
Power Spectral Density 5795.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 40.000000 | PASS
Tx Spurious Emission 5795.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 80.000000 | PASS
Power Spectral Density 5775.000 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 80.000000 | PASS
Tx Spurious Emission 5775.000 80.000000 | PASS
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Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 51.500000 5719.250000 5770.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 18.1 | PASS
26 dB Bandwidth
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Ref Leved 10 00 d8m * REW 1 MHz
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CF 5,745 GHz ) 160 pts Span 10,0 MHz
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.70500 GHz 5.70500 GHz
Stop Frequency 5.78500 GHz 5.78500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz ~1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 27.6 30.0 27.6 85.314 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5743.811881 | 11.647 30.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
40 e
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£ 4
s}
T 20+
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©
q>) 10T
- +
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5735 5740 5745 5755
Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumleve Liit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 18.650000 0.500000 5735.475000 5754.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 11.1 | PASS
6 dB Bandwidth
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Ref Level 20.00 ol » RBW 100 dHz

Att a0 a8 BWT Z6.2 ps » VAW 300 emp Mode Auto FFT

SG1L Count 200,/200
18 1P) Max
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 29.750000 5730.125000 5759.875000
DUT Frequency Result
(MHz)
5745.000000 | PASS
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LABORATORY » Draper,
99 %Bandwidth
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Frequency in MHz
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Ref Level 20.00 cia » RBW 500 iHz
Att A0dE BWT 113 s » VAW 2 W Mode Auto FFT
251 Count 200,200
@ 1PN Mas
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0 dBm— — = p—
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€0 dém
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CF 5,745 GH2 160 pts sgaﬂ 40,0 MH2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 20.000 dBm 20.000 dBm
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Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5650.750000 -29.0 25 -26.4
5651.250000 -29.4 3.3 -26.1
5650.250000 -30.2 3.4 -26.8
5654.250000 -28.1 4.2 -23.9
5649.250000 -31.3 4.3 -27.0
5654.750000 -28.0 4.6 -23.5
5648.750000 -31.7 4.7 -27.0
5649.750000 -31.9 4.9 -27.0
5648.250000 -32.1 5.1 -27.0
5644.250000 -32.4 5.4 -27.0
5657.250000 -27.2 5.5 -21.6
5646.750000 -32.5 5.5 -27.0
5644.750000 -32.7 5.7 -27.0
5652.750000 -30.7 5.8 -25.0
5646.250000 -32.8 5.8 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Levelin dBm

Spurious

547 55 555 5.6 5.65 5.7 575 58 585 59 595 6 6.05 6.1
Frequency in GHz
Limit Threshold X Qitical Fnal Qitical ——  Sumlevel
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 10.000 dBm -10.000 dBm
Attenuation 20.000 dB 5.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 71.000000 5736.750000 5807.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 20.0 | PASS
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26 dB Bandwidth
m —
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Bandwidth
Ref Leved 10 00 d8m - RBW 1 MH2
e AL PO BWT (23 us » VBW 2 M2 Mode Auto FFT
251 Count 200/200
o 1Ph Mas
0 dam = — =
=10 b + e 7.‘,..' N
20 dim —V A\
v Tam— 5l
<40 Al .
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-70 dBm
-0 dam
CFE 5,775 GHz : 200 pts sgcn 100.0 M2
Measurement
Setting Instrument Target Value

Value
Start Frequency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.82500 GHz 5.82500 GHz

Span 100.000 MHz 100.000 MHz
RBW 1.000 MHz ~1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 200 ~ 200
Sweeptime 15.250 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5776.188119 | 13.561 30.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
45 e
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Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumlevel Liit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 17.850000 0.500000 5766.175000 5784.025000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.4 | PASS
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LABORATORY » raper,
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Ref Level 20.00 cia » RBW 100 dHz
Att a0 a8 BWT 6.8 pz & VBW 300 ez Mode Auto FFT
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w.

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 34.500000 5757.375000 5791.875000
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LABORATORY » Draper,
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 %Bandwidth
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Ref Level 2000 dir » RBW 500 Nz
Att A0dB BWT 11,3 us » VBW 2 W Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
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Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5647.750000 -28.1 11 -27.0
5647.250000 -28.2 1.2 -27.0
5651.250000 -27.7 1.6 -26.1
5650.750000 -28.2 1.7 -26.4
5642.750000 -28.8 1.8 -27.0
5646.750000 -28.9 19 -27.0
5639.250000 -29.0 2.0 -27.0
5638.750000 -29.0 2.0 -27.0
5650.250000 -28.9 21 -26.8
5648.250000 -29.2 2.2 -27.0
5938.750000 -29.3 2.3 -27.0
5642.250000 -29.3 2.3 -27.0
5935.250000 -29.4 2.4 -27.0
5939.250000 -29.5 25 -27.0
5643.250000 -29.5 25 -27.0

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Spurious

Levelin dBm

5.65 5.7 575 5.8 5.85 5.9 5.95 6 6.05 6.1

547 55 555 56
Frequency in GHz
Lmt o Threshold X Gritical Final Qritical ——  SumlLevel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 57.500000 5795.250000 5852.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 18.9 | PASS
26 dB Bandwidth
m -
20 -+
c 1
S 10t
£
17
s Of
-
-10 v_/\/\ 57.500 MHz %\/’\
5785 5790 5800 5810 5820 5830 5840 5850 5860 5865
Frequency in MHz
Bandwidth
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e B

Ref Leved 10 00 d8m » RBW 1 MHz
SR 20 SWT Li4us » VEBW 2 M2 Mode Auto FFT

851 Count 200/200

@ 1P} M

0 d&m —

~310 b T i
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~9¥em—

40 ghm .
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£0 di

70 dém
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CF 5,025 GHz ) 160 pts Span 10,0 MHz
— mh—

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.78500 GHz 5.78500 GHz
Stop Frequency 5.86500 GHz 5.86500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >= 666.667 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5826.188119 | 11.983 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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Power Spectral Density

40 .
30
= 4
ia)
T 20+
£ 4
©
s 10 f—/‘—"—/‘—/"’_’\/*’“ﬁ
- 4
O -
5815 5820 5825 5830 5835
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Liit ¢ PSD

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 17.650000 0.500000 5815.675000 5833.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 12.4 | PASS
6 dB Bandwidth
35 -
m -+
e 07
m -+
kel
c
= 107
[}
>
P 1
-
O_
T 17.650 MHz |
-10 1
5805 5810 5815 5820 5825
Frequency in MHz
Bandwidth
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\7

Ref Level 20.00 ¢
Att 40 d@
SGL Count 200,200

[@ 1P} 1

* RBW 100 dHz

BWT Z6.8 pz & VBW 300 «M:  Mode Auto FFT

10 cB&

) dBm

aadal 4 sl g ¢

! ""L A~ A

10 diny

20 dam A

b Aol yan
n\;;,,'w” e

-30 gbm

I
VA \l.\“' NTI
wdin

40 A8y

S50 dim

€0 dém

-70 g8

CFE 5.825 GHz 800 pts

Span 40,0 MMz
— w:

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 33.000000 5807.625000 5840.625000
DUT Frequency Result
(MHz)
5825.000000 | PASS
99 %Bandwidth
40 -
m -+
% 1
s 07T
£
17
® 107
-
0T/ 3000 M | A
5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz
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Bandwidth
&
Ref Level 20.00 ¢y » RBW 500 kN2
Att a0 di BWT 11,3 u2 » VAW & M Mode Auto FFT
251 Count 200,200
~SUE
10 cBir
) dBfm T s
-10 dimy . T
~':'J..1£1ri1 — =
-30 abkm T
A0 g8y
=0 dém
€0 dém
CF 5,825 (;Hz 160 pts ﬁglm 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Final Measurement

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5927.750000 -30.4 34 -27.0
5928.250000 -30.7 3.7 -27.0
5923.750000 -30.4 4.3 -26.1
5925.250000 -31.4 4.4 -27.0
5923.250000 -30.2 4.5 -25.7
5924.750000 -31.4 4.6 -26.8
5924.250000 -31.3 4.8 -26.4
5925.750000 -32.0 5.0 -27.0
5922.750000 -30.6 5.2 -25.3
5927.250000 -32.4 5.4 -27.0
5926.250000 -32.4 5.4 -27.0
5928.750000 -32.6 5.6 -27.0
5926.750000 -32.7 5.7 -27.0
5930.750000 -32.8 5.8 -27.0
5921.750000 -30.4 5.8 -24.6
Measurement Settings
Start Frequency Stop Frequency Pre Measurement
(MHz) (MHz)
5470.000000 6100.000000

Levelin dBm

Spurious

547 55 555 56 565 57 575 58 58 59 595 6 605 61
Frequency in GHz
Limit s Threshold X Qitical Final Gritical ——  Sumleve
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 63.500000 - 5726.250000 5789.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 14.9 | PASS
26 dB Bandwidth
BT
20 -+
g o7t
[oa]
©
c
= 0T
e 1
Q
-
10T
-W\/J‘[\N EEL L N\,\/\\’V\v\,\_\,
20+

5695 5720 5740 5760 5780 5800 5815
Frequency in MHz

Bandwidth

TR9916_U7-LR_FCC_15.407_UNII-3_Annex Page 22 of 46
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

T B

Ref Level 20.00 cBa » RBW 1 MH:

Att A0dB BWT I7.2us & VBW IMH: Mode Auto FFT

251 Count 200,200
@ 1P} Mo

10 cBir

) dBm T

-10 dinm

a | 1

20 dam—

-30 gbm K R Tt

40 danm

S0 di

€0 dém

70 dam

CFE 5.753 GHz i 240 pts Span 120,0 M2
— WI

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 120.000 MHz 120.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 240 ~ 240
Sweeptime 17.156 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5755.875000 | 8.032 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

35 —
30
20 -+
E s
- 10T
£ T
g O
(]
— -10 +
20 +
5735 5740 5745 5750 5755 5760 5765 5770 5775
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Liit ¢ PSD

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 34.750000 0.500000 5737.375000 5772.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 5.2 | PASS
6 dB Bandwidth
15+
10T
o
kel
£
° M
>
]
-

5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

5poctram I lml
Ref Level 10.00 d¢Bq » RBW 100 Nz
Att WA BWT 54,7 pa & VAW 300 &M:  Mode Auto FFT
251 Count 200,/200

[@ 1P} 1

0 dam

~310 b

- |>U,.LJ¢VI-..~“"""")""'\'WMW-‘-J/~M

<20 dir

S0 damr

-.,J‘w: R
| ooty Py

S0 danm

£0 dim

70 dBém

£0 38

CFE 5,753 GHz 1000 pts Span 10,0 MH2
— w-

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.000000 5736.125000 5774.125000
DUT Frequency Result
(MHz)
5755.000000 | PASS

99 %Bandwidth
25__
20__
e 107 W\/LWW
Q 1
é
et
38.000 Wi |
5715 57I20 I 57I30 I 57;10 I 57I50 I 57I60 I 57I70 I 57;30 57;30 57I95
Frequency in MHz
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FIED

» UNI
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Mode Auto FFT

Bandwidth
R;ﬂ Level 10.00 dBy » RBW 500 iHz
Att I0dE BWT 18.5 s & VAW 2 M
SGL Count 200,200
0 1P) Mas
0 d&m
-10 dhmy 4 -‘.‘-L. A
20 dam ]‘
30 dam—
=0 .‘llln: :
S0 d8nr
L0 dBm
70 dBém
£0 danm
CF 5,755 GH2 A20 pts
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

|

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Result

5755.000000

PASS

Final measu

rements

TR9916_U7-LR_FCC_15.407_UNII-3_Annex
PROPRIETARY

Page 26 of 46



¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5650.250000 -30.0 3.2 -26.8
5649.750000 -30.3 3.3 -27.0
5651.250000 -29.8 37 -26.1
5644.250000 -30.8 3.8 -27.0
5649.250000 -30.9 3.9 -27.0
5647.750000 -31.1 4.1 -27.0
5643.750000 -31.1 4.1 -27.0
5639.750000 -31.2 4.2 -27.0
5650.750000 -30.6 4.2 -26.4
5640.250000 -31.3 4.3 -27.0
5644.750000 -31.4 4.4 -27.0
5640.750000 -31.5 4.5 -27.0
5636.750000 -31.5 4.5 -27.0
5645.250000 -31.5 4.5 -27.0
5648.250000 -31.6 4.6 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Levelin dBm

Spurious

547 55 555 56 565 57 575 58 58 59 595 6 605 61
Frequency in GHz
Limit s Threshold X Qitical Final Gritical ——  Sumleve
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 83.500000 5731.750000 5815.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 16.1 | PASS
26 dB Bandwidth
20 -
10T
&
s OfT
£ 1
17
o 10T
-
\,J/\/\/\ 83.500 MHz \V\./\_V\
-20
5715 5740 5760 5780 5800 5820 5835

Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

e B

Ref Leved 1000 d8m » RBW 1 MHz
b ANL 2O BWT L7.2us » VBW 2 M2 Mode auto FFT

851 Count 200/200

o 1Ph My

0 d&m

~310 b T 1 .

A|‘
20 diny s
20 dage
= :

<40 abkm .

S0 danm

£0 di

70 dém

£0 dam

CF 5,775 GHz i 240 pts Span 120,0 MMz
— Wu

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 120.000 MHz 120.000 MHz
RBW 1.000 MHz ~1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 240 ~ 240
Sweeptime 17.156 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5776.125000 | 10.187 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

Levelin dBm

5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz

Connector 2 Connector 3
Linit ¢ PSD

Connector 1
—— Sumleve

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 37.800000 0.500000 5755.925000 5793.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 5.8 | PASS
6 dB Bandwidth

5T

20 -+
g 107
m -+
kel
c
£ ot W%
[}
>
P 1
-

10T

1 37.800 MHz
20 +
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

5poctram I lml
Ref Level 20.00 ¢ » RBW 100 iH:z
Att A0 A BWT 54,7 s & YBW 300 &Mz Mode Auto FFT
251 Count 200,/200

[@ 1P} 1

10 cB&

) dBm

10 diny r
A L “,
i 4 i Ailewy, .

20 dam

30 dby A .u'&‘.. . P o
A g hme o “"J‘\‘]M.‘h

40 A8y

S50 dim

€0 dém

-70 g8

CFE 5,775 GHz 1000 pts Span 10,0 MH2
— w:

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 53.000000 5747.250000 5800.250000
DUT Frequency Result
(MHz)
5775.000000 | PASS

99 %Bandwidth
35__
&)_-
£ 207
Q 1
= o7
g
o_-
-10 T
5735 57I40 I 57:50 I 57;30 I 57I70 I 57I80 I 57I90 I 58I00 I 58I10 58I15
Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Mode Auto FFT

160 pts

Bandwidth
Ref Level 20.00 d8q » RBW 1| MH:
Att a0 di BWT 11.4 3 & VAW M
251 Count 200,200
~SUE
10 cBir
) dBfm T
-10 dErm -
20 M !
-30 gbm -
A0 g8y
20 diem
€0 dém
CE 5,775 (;Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 10,0 MMz
W.

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency
(MHz)

Level Pre level

Measure

(dBm)

ment (dBm)

Limit
(dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5648.250000 -28.1 1.1 -27.0
5648.750000 -28.2 1.2 -27.0
5649.250000 -28.4 1.4 -27.0
5649.750000 -28.5 15 -27.0
5647.750000 -28.6 1.6 -27.0
5636.250000 -28.8 1.8 -27.0
5645.250000 -28.9 1.9 -27.0
5650.250000 -28.8 2.0 -26.8
5652.750000 -27.0 2.0 -25.0
5636.750000 -29.2 2.2 -27.0
5644.750000 -29.3 2.3 -27.0
5635.750000 -29.4 2.4 -27.0
5652.250000 -27.7 2.4 -25.3
5651.250000 -28.5 2.4 -26.1
5650.750000 -28.8 2.4 -26.4

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious
m —
20 -+
% ik
s 0T
£ ik
©
>
S 07 A
547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Qitical Final Qitical —— SumlLevel
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 79.000000 5756.250000 5835.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 16.5 | PASS
26 dB Bandwidth
20 -
10T
&
s OfT
£
)
o 10T
-
20 M 79.000 MHz \/\_\M\/\ﬁ
5735 5760 5780 5800 5820 5840 5855

Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

e B

Ref Leved 1000 d8m » RBW 1 MHz
b ANL 2O BWT L7.2us » VBW 2 M2 Mode auto FFT

851 Count 200/200

o 1Ph My

0 d&m

\
~310 b T § Y
| “
20 diny T
| v
30 dam

-0 abm . A=

S0 danm

£0 di

70 dém

£0 dam

CFE 3,795 GHz i 240 pts Span 120,0 MMz
— Wu

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 120.000 MHz 120.000 MHz
RBW 1.000 MHz ~1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 240 ~ 240
Sweeptime 17.156 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5793.875000 | 9.481 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4§ COMPLIANCE
LABORATORY

Power Spectral Density

Levelin dBm

5795 5800 5805 5810 5815

5775 5780 5785 5790
Frequency in MHz
Connector 1 Connector 2 Connector 3
——  Sumlevel Liit ¢ PSD

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 25.900000 0.500000 5782.675000 5808.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 7.9 | PASS
6 dB Bandwidth

25 -

20 -+
g 107
& WWWN
kel
£
I3
>
]
-

25.900 MHz
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Ref Level 20.00 ¢
Att 40 d@
SGL Count 200,200

[@ 1P} 1

* RBW 100 dHz

BWT 54,7 uz & VBW 300 «M:  Mode Auto FFT

10 cB&

) dBm

10 diny

WM\*"J kb i*‘wN\mw,

20 dam

T

40 a8

M

S50 dim

€0 dém

-70 g8

CFE 5,795 GH2 1000 pts Span 10,0 MH2
— w-

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 49.000000 5769.750000 5818.750000
DUT Frequency Result
(MHz)
5795.000000 | PASS
99 %Bandwidth

35 -

w -+
£ 207
o 1
©
c
Z 1071
S
(]
-

0_-
101 (\/v/\,\/ M
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
&
Ref Level 20.00 d8q » RBW 1| MH:
Att a0 di BWT 11.4 3 & VAW M Mode Auto FFT
251 Count 200,200
~SUE
10 cBir
) dBfm - -
10 d&ny ] £
20 dam—t - y 158 o
-?ll abm
A0 g8y
20 diem
€0 dém
CF 5,795 (;Hz 160 pts ﬁgm 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5935.250000 -27.9 0.9 -27.0
5935.750000 -28.3 1.3 -27.0
5934.750000 -28.5 15 -27.0
5938.250000 -29.8 2.8 -27.0
5938.750000 -29.8 2.8 -27.0
5936.250000 -29.8 2.8 -27.0
5929.750000 -29.9 2.9 -27.0
5930.250000 -29.9 2.9 -27.0
5924.250000 -29.8 34 -26.4
5924.750000 -30.2 34 -26.8
5930.750000 -30.4 34 -27.0
5929.250000 -30.4 34 -27.0
5937.750000 -30.7 3.7 -27.0
5923.750000 -29.9 3.8 -26.1
5928.750000 -30.8 3.8 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Spurious

Levelin dBm

547 55 555 56 5.65 57 575 58 5.85 59 595 6 6.05 6.1
Frequency in GHz
Limit Threshold X Gritical Fnal Qritical ——  SumlLevel
Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 114.000000 5732.500000 5846.500000
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 14.1 | PASS
26 dB Bandwidth
20 -
10T
§ o7
5 1
£
E
(]
-

5655 5700 5750 5800 5850 5895
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m » RBW 2 MHr
S PO EWT 244 » VBW JO0MHZ  Mode Auto FFT

SGL Count 200/200

1Pk Mas

0 dBm

-10 dbm 1 Y o i ¥ -
| |
| |

20 dEm t |

0 dam R _J X e

) ‘i“'u""h‘ N VA e

40 :mm-.-?. -‘f-——'sr:if -:\f‘r.\:’»-

50 anm -

£0 di

70 d8

£0 38

CF 5,775 GHz 240 pts Sgon 240.0 MH2

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.65500 GHz 5.65500 GHz

TR9916_U7-LR_FCC_15.407_UNII-3_Annex
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Stop Frequency 5.89500 GHz 5.89500 GHz
Span 240.000 MHz 240.000 MHz
RBW 2.000 MHz ~ 2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 240 ~ 240
Sweeptime 24.375 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5772.625000 3.813 30.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
Power Spectral Density
35 e
20 -+
£
om +4
©
c
= o
g
() 4
-
-20
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Connector 1 Connector 2 Connector 3
———  Sumleve Liit L 2 PSD
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Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 75.150000 0.500000 5737.425000 5812.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 3.3 | PASS
6 dB Bandwidth
10T
O_-
Q 1
3 -
2 ol
Q
-

5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz

Bandwidth
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Ref Level 10.00 d¢Bq

251 Count 200,/200

Att 0 a8

» RBW 100 =2

BWT 193.5 ps & VBW 100 e

Mode Auto FFT

[@ 1P} 1

0 dam

~310 b

| 1
20 ,am_‘wwh%

S0 damr

-0 abkm

£0 dim

70 dBém

£0 38

CFE 5,775 GHz

3200 pts

-

Span 160.0 M2
w-

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 77.500000 5736.250000 5813.750000
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 %Bandwidth

Levelin dBm

WMV\W%

5720

5740

5760

5780

5800

5820

5840

5855

5695 I
Frequency in MHz
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Bandwidth
Ref Level 10.00 B - RBW 1 MH:
Att ICAB BWT Z25us » VBW IMH: Mode Auto FFT
251 Count 200,200
0 1P) Mas
0 d&ém
10 dbm 1 LAY o AL V"i " O M = v R
‘ \
20 din T .
30 dam— ‘ —
430 M= M ol
S0 d8nr
L0 dBm
70 dBém
£0 danm
CF 5,775 GHz A20 pts Bgan 100,0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Result

5775.000000

PASS

Final measu

rements
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Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5649.250000 -27.9 0.9 -27.0
5649.750000 -28.0 1.0 -27.0
5644.250000 -28.7 1.7 -27.0
5933.250000 -28.7 1.7 -27.0
5643.750000 -28.9 1.9 -27.0
5932.750000 -29.0 2.0 -27.0
5633.750000 -29.1 2.1 -27.0
5927.250000 -29.1 2.1 -27.0
5634.250000 -29.2 2.2 -27.0
5648.750000 -29.4 2.4 -27.0
5933.750000 -29.4 2.4 -27.0
5643.250000 -29.5 25 -27.0
5926.750000 -29.6 2.6 -27.0
5634.750000 -29.8 2.8 -27.0
5646.750000 -29.8 2.8 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Levelin dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit B Threshold X Qitical Final Gritical ——  Sumlevel
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-- End of Report--
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